- EPA 904/9-77-005

{ED S T4
.\5\\‘ ’4;9_

RESULTS OF INVESTIGATIONS
T. E. MAXSON WTP AND SIGNIFICANT INDUSTRIAL CONTRIBUTORS

MEMPHIS, TENNESSEE

MARCH 1977
ENVIRONMENTAL PROTECTION AGENCY
SURVETLLANCE AND ANALYSIS DIVISION

; i ATHENS, GEORGIA




RESULTS OF INVESTIGATIONS
T. E. MAXSON WTP AND SIGNIFICANT INDUSTRIAL CONTRIBUTORS

MEMPHIS, TENNESSEE

March 1977
Environmental Protection Agency
Surveillance and Analysis Division
Athens, Georgla



TABLE OF CONTENTS

Page
LIST OF TABLES ..cvvecenses S 5 & 1
LIST OF FIGURES ..ccceevscercscscannas teescestsesstcsetteaneenes vii

INTRODUCTION e vvenrennevosconsnssonnsacesossscassesncosessoanas 1
STUDY FINDINGS «........ ceeees et ieeneeeeereatereteenanneanaas . 2
[...]
sources were selected for investigation.

A reconnaissance inspection was also made of the industries located
on and adjacent to Presidents Island during the week of October 25, 1976.
As .a result of -these inspections, ten sources were selected for investiga-
tion. These industries discharged wastewaters into the Presidents Island
Interceptor which presently discharges into the Mississippi River without

treatment. This interceptor will be connected to the WIP in the near future.



The Horn Lake Interceptor, which, when completed, will transport waste-
waters from northern Mississippi, will not serve any significant indus-
trial sources, and was not investigated.

"The thirty-six Nonconnah Creek Basin industries were sampled for
two or more days during October 18 through 23, 1976. Seventeen of the
thirty-six sources contributed more than one percent of the influent
load of at least one measured pollutant discharged into the WIP during
the study. These sources contributed 48 percent of the BOD5 (99,100 1bs/day),
48 percent of the COD (178,000 lbs/day), and 36 percent of the TSS (42,500
1bs/day) loads discharged into the WIP during the study. Those sources
responsible for the bulk of the influent industrial waste load included:
BOD5 (41 percent) - Schlitz Brewing Company, Ralston Purina, Valley Prod-
ucts, and Hunt Wesson Foods; COD (43 percent) - Schlitz Brewing Company,
Ralston Purina, and Valley Products; TSS (34 percent) - Schlitz Brewing
Company, Ralston Purina, Valley Products, Hunt Wesson Foods, Frito-Lay,
and Kellogg. The Nonconnah Creek Basin sources accounted for the follow-
ing percentages of the indicated heavy metals that were discharged into
the treatment plant: chromium and cadmium (100 percent), zinc (52 percent),
nickel (22 percent), lead (11 percent), and copper (8 percent). Seven
industries discharged organic compounds included in EPA's Consent Decree,
"65 Toxic Chemicals List" as follows:

DISCHARGER ORGANIC COMPOUND

Pro-Serv chloroform trichloroethylene,
toluene, ethyl benzene, methylene

chloride



DISCHARGER ORGANIC COMPOUND

National Starch and trichloroethylene, methylene chloride,
Chemical Company butyl benzyl phthalate, phenol
Chapman Chemical Company benzene, methylene chloride

Delta Refining Company phenol |

Delta Foremost Chemical Co. phenol

Hunt Wesson Foods, Inc. phenol

Shulton, Inc. diethyl phthalate

The only industrial source that deliberately "batch" discharged
wastewater was the Pro-Serv Company. However, results of the operation
and maintenance and toxicity studies conducted at the WIP indicated that
many other sources were probably "batch" discharging wastewater.

Several industrial dischargers relied on septic tank cleaning services
to maintain their discharge sumps. In most cases, company personnel did not
know how or where the collected wastes were discharged. If these wastes are
discharged into the WIP sewer system, this could represent a significant
pollutant load.

The ten Presidents Island Basin industrial sources were sampled
during October 25 through 28, 1976. The waste loads of BODg (15,000 lbs/day),
CoD (82,000 1lbs/day), and TSS (21,000 1bs/day) discharged by these sources
represented approximately 20 percent of the total load currently discharged
into the WIP. Of the ten sources sampled, the Cargill Corn Syrup plant
and the Armour Company accounted for 94 percent of the BODg, COD, and total
Kjeldahl nitrogen (TKN), plus 92 percent of the TSS discharged. The chro-

mium discharged from these sources exceeded the amount currently discharged



to the WIP. The zinc discharged was approximately one-third of the
current WIP influent loading. When this interceptor is connected to
the WIP, it will significantly increase the current organic (BODS) load-

ing on the plant and add to the existing WIP operational problems.






INDUSTRY NO.

[o )WV, RNUCRY L
e e o e

12.
14.
15.
16.
17.
19.
20.
21.
22.
26.
27.
28.
29.
32.
33.
38.
39.
40.
41,
42.
43.
44,
45,
46.
47.
51.
56.
67.
71.
73.
80.
81.
82.
83.
84.

FIGURE 1-A

INDUSTRY MAP KEY
MEMPHIS, TENNESSEE

October, 1976
NAME

Delta Refining Corp.

Kimco Auto Products, Inc.
Refined Metals Corp.

Shulton, Inc.

United Paint Co., Inc.

Dixie Litho Plating, Inc.
Alco-Gravure, Inc.

Quality Industrial Uniform Service
Valley Products Co.

Champman Chemical Co.
Illinois Central RR

Rainbo Photo Service, Inc
Richards Mfg. Company
National Starch & Chemical Corp.
Utrex Incorporated

Cleo Wrap Corp.

D&W Plating Co.

Delta Foremost Chemical Corp.
J. M. Smucker Co.

Ralston Purina Co.

Jos. Schlitz Brewing Co.
Frito-Lay, Inc.

General Cable Corp.

Gould, Inc.

High's Ice Cream Novelties, Inc
Hunter Fan & Ventillating Company
Hunt Wesson Foods, Inc.
Kellogg Company

The Kroger Co.

Memphis Furniture Co.

Midwest Farms

Crown Zellerback Corp.

Klinke Bros. Ice Cream Co.
Keathleys

J. Strickland & Co.
Pro-Serve, Inc.

Cargill, Inc.

Cargill, Inc.

Mid-South Plating Co., Inc.
Armour Corp.

Memphis Butchers

11

MAP COORDINATES

L-13
N-15
L-14
N-16
L-17
J-22
B-18
F-26
I-16
I-17
J-14
I1-22
1-21
F-30
F-32
G-31
G-27
F-31
G-34
E-37
F-36
© M-24
0-20
N-24
P-20
L-25
P-20
M-24
L-25
L-25
P-20
H-18
K-26
P-24
N-71
J-17
M-10
K-7
M-10
0-14
0-14



INDUSTRY NO.

85.
86.
87.
88.
89.

NAME

Unarco Industries, Inc
Buring Food Group, Inc
Faith-Memphis Plating Co.
Miller Transporters, Inc
CBI Nuclear Corp.

12

MAP COORDINATES

P-15
N-11
L-7
L-9
L-6



RESULTS AND DISCUSSION

Results in the following areas are presented and discussed in this
portion of the report: (1) operation and maintenance investigations;
(2) toxic bioassay studies of influent and effluent wastewater streams,
and (3) waste characterization studies of significant industrial contrib-

utors.

T.E. MAXSON WASTEWATER TREATMENT PLANT

This section deals with findings of operation and maintenance in-
vestigations conducted at the WIP October 18 through 25, 1976. Methods
employed during this study included extensive sampling, physical measure-
ments, and daily observation of WIP operations. The specific objectives
were to:

(1) Evaluate wastewater treatment through control testing and exam-

ination of operational practices;
(2) Determine influent and effluent wastewater characteristics, and
(3) Compare design and current wastewater loadings.

Detailed findings are discussed in the following subsections.

Treatment Facility

Treatment Processes—-

The 80 mgd T.E. Maxson WIP was designed as a contact stabilization
activated sludge system. Its purpose was to serve a population of ap-
proximately 480,000 plus an equivalent industrial population of 495,000.
A schematic diagram is presented in Figure 2, and Table I enumerates the

design data of the system.

13



FIGURE 2
T. E.MAXSON WTP
MEMPHIS, TENNESSEE

CLARIFIER CLARIFIER
o ®
slla|(mfi=|olele|l ~|alolel|la|m -
ZlzllZz|Z|lz]|2 Z|z Z|2 zi2 z
CLARIFIER CLARIFIER
NO.IN SLUDGE
H SLUDGE - THICKENER
- v U4 THICKENER © e @) |, | J OVERFLOW
CHLORINE RETURN SLUDGE
APPLICATION RETURNI T "_'@'_‘Lj:‘_ CTETRT | T |Bo0er I
FINAL STRUCTURE SLUDGE |MIXED LIQUOR REAERATED SLUDGE RAW INFLUENT

A

EFFLUENT EJ — rRav ®oveass GRIT 3} RAW
- ) PUMP [ RAW INFLUENT |CHAMBER INFLUENT
' BLDG |MIXED LIQUOR | REAERATED SLUDGE - ! <k
PARSHALL RETURN SLUDGE —T _ 1 _ 1_- - T
e L
LUME ' k 2l il 20 ol 20 18
=

SLUDGE

THICKENER
CHLORINE THICKENER.
CONTACT
TANK CLARIFIER CLARIFIER 30
NO.45© NO. 15
LEGEND alololalalatat 2alalalels iz
@ SAMPLING POINTS
CLARIFIER # CLARIFIER

NO.35® NO.




TABLE I
DESIGN DATA%
T. E. MAXSON WASTEWATER TREATMENT PLANT

MEMPHIS, TENNESSEE

I. General Design

Design year

Population .
Industrial Equivalent Population
Total Equivalent Population
Average Flow

Peak Flow

BOD

Suspended Solids

Flow Measurements

Influent

Effluent

Return Sludge

Waste Sludge

Digester recycle

Waste Sludge (thickener)

Preliminary Treatment

Bar Screens

Comminutors (3)
Capacity (each)

Grit Chambers (4)
Surface Area (each)
Surface Loading
Detention  Time

Contact Basins

Number
Volume (per set)

Aeration (diffused air)
Number diffuser (per set)

Air Requirements

Average Flows (plus RS)

Detention Time

15

1985

480,000

495,000

975,000

80 mgd

150 mgd

166,000 1bs/day
195,000 1bs/day

Magnetic meter, recorder, totalizer
Parshall flume, indicator, totalizer
Magnetic meter

Magnetic meter

Magnetic meter

Magnetic meter

Mechanically Cleaned
72 mgd

800 sq.ft.
25,000 gpd/sq.ft.
4.8 minutes

4 setskk
179,000 cu.ft.
1,339,000 gals -

20 "Z shaped"
722,000 cu.ft./hr.
35 mgd

0.86 hrs.



V.

VI.

VII.

VIII.

IX.

Reaeration Basins

Number
Volume (set)

Average Flow
Detention Time

Final Clarifiers

Number
Diameter
Area
Volume

Surface Loading
Overflow Rate
Detention Time
Depth

Weir Length

Chlorination

Chlorine Contact Chambers (2)
Diameter
Surface Area
Detention Time
Volume
Chlorinators
Evaporator

Aerobic Digestion

Number
Volume

Aeration
Detention Time

Sludge Thickener

Number

Area

Depth

Solids Loading
Surface Loading
Volume

16.

6 sets**
179,000 cu.ft.
1,339,000 gals.
7.5 mgd.
4.0 hrs.

8

135 ft.

14,300 sq.ft.
214,500 cu.ft.
1,604,500 gals.
700 gpd/sq.ft.
13,500 gpd/lin. ft.
3.85 hrs.

15 ft.

756.72 ft.

120 ft.

11,300 sq.ft.
0.5 hrs.
113,000 cu.ft.
3

2

4 sets

159,100 cu.ft.
1,190,000 gals.
diffused air
16 - 18 days

2

2,400 sq.ft.

8 ft.

6 1bs/sq.ft./day
750 gals/sq.ft.
143,626 gals.



X. Sludge Lagoon
Areak*k 13 acres
653,400 sq.ft.
Depth 20 ft.
Volume 9,296,400 cu.ft.
69,537,000 gals.
XI. Pumping Facility

Raw Sewage
3 variable speed
1 constant speed

700 H.P.

35,000 gpm @ 63 ft.
35,000 gpm @ 63 ft.

TDH @ 417 rpm
TDH @ 440 rpm

Return Sludge 125 H.P.
6 variable speed 12,000 gpm @ 85 ft. TDH
3,000-gpm @ 6 ft. TDH

Digested Sludge "~ 50 H.P.
4 variable speed 500 gpm @ 85 ft. TDH
300 gpm @ 31 ft. TDH

Alr Lift

4 constant speed 500 gpm @ 3.75 ft. TDH

Scum 7.5 H.P.
4 constant speed 100 gpm @ 85 ft. TDH

XII. Aeration Equipment

Air Compressors 5
Capacity 42,000 cfm each

* Design data reprint from the Memphis Public Relation Brochure, T. E. Maxson
WIP, and engineering design drawings.

** Four sets of basins can be used interchangeably for either contact or

reaeration basins.

*¥** Data calculated using dimensions on construction plans.

17



Influent wastewater passed through mechanically cleaned bar screens.
It was then pumped to three comminutors and four aerated grit chambers.
Wastewater flowed from the grit chambers by gravity into the contact ba-
sins, the clarifiers, and the chlorine contact chambers. Chlorine was
added at the Parshall flume prior to discharge into the two contact cham-
bers. Effluent from each chamber combined and discharged into the Missis-
sippi River via the cooling water channel at the TVA power plant.

Return sludge from the clarifiers was pumped into the reaeration
basins and flowed by gravity into the contact basins. Waste sludge was
pumped from the clarifiers into the aerobic digesters. Sludge flowed
from the digesters into sludge thickeners and was pumped into a 13 acre
sludge lagoon. Sludge thickener supernatant can be pumped (air 1ift)
into the aerobic digester or into the WIP head works. Aeration basin
utilization was 60 percent, and only five of eight clarifiers were in’
operation during the study.

Personnel--

The WIP was staffed by 42 persons. According to an O&M report by
the Tennessee Department of Public Health, these employees represent 65
percent of the total work force recommended for its operation(1l). If all
the automated equipment were operating properly, manpower requirements
could be reduced from recommended levels. The current staff breakdown rep-

resents the following recommended sfaffing:

POSITION NO. EMPLOYED . RECOMMENDED STAFFING

Operators 5 10

Laboratory 4 5
technicians

Clerks 1 3

18



POSITION NO. EMPLOYED RECOMMENDED STAFFING

Maintenance 27 38
personnel

Management i 4
Supervisor

Laborers 4 -
Others - 5

TOTAL 42 65

Study Results and Observations

A complete listing of all analytical data and general study methods
are presented in the Appendices.

Numerous mechanical and electrical problems have interfered with
plant operations since its start-up. According to City officials, the
City has had difficulty in working with the contractor and suppliers on
matters regarding equipment and construction deficiencies. Examples of
major WIP components which have caused'p;oblems in' the past and are cur-
rently causing problems are discussed below:

(1) The central control system was not fully operational. In ad-
dition, there was a shortage of operators.” The combination of
these two factors made it difficult to balance and properly con-
trol WIP processes.

(2) All three of the variable speed raw sewage pumps have presented
problems. The malfunction of any two of these units prevents
proper regulation of influent wastewater flow.

(3) Several of the blowers haye been temporarily out of service

19



due to improper alignment, excessive vibration, and deteriora-
tion of electrical insulation.

(4) The cooling system on the return sludge pumps prevented low
speed operation of these vgriable speed pumps.

(5) Electrical wiring problems existed within the WIP. In one in-
stance, a shorted light fixture caused complete WIP shutdown,
since controls for equipment such as pumps, blower, computer,
etc. were all wired to the same electrical bus.

Other results and observations are discussed in the following sub-

sections.

Flow--

Influent flow was measured by magnetic flowmeters insfalled in the
influent lines. These average flows are illustrated in Figure 3. Efflu-
ent wastewater flowed through a 10 foot Parshall flume located jﬁét prior
to the chlorine contact chamber. This flume, however, was not used to
measure effluent flow since the effluent was deliberately’ﬁacke& uﬁ in the
flume to prevent cavitation of pumps immediately following the flume.
These pumps are used to recycle effluent for cooling and other inplant
uses where potable water is not required. The raw wastewater flow ave-
raged 39 mgd; the minimum flow was 8.0 mgd, and the maximum flow was
87.6 mgd.

The daily rainfall in the Memphis area is detailed in Table II.

Data presented in Figure 3 seemingly indicates a fairly uniform daily
hydraulic load on the WIP. The heavy rainfall on October 23 through 25,
however, increased the weekend flow. The increased flow, due to rainfall,

was also apparent during the weekdays of October 19 -through 20.

20



October 1976

19
20
21
22
:23.
24

25

TABLE 1I
DAILY RAINFALL DATA *

MEMPHIS, TENNESSEE

Rainfall (Inches)

0.49
0.08
0.00
0.00
0.79
1.20

1.53

*Data frpmAthe U.S. Weather Service, Memphis, Tennessee.

21



FLOW (M6D)

80

70

65

60

55

50

45

40

35

30

25

20

INSTANTANEOUS
FLOWS

1 POWER
FAILURE

-_.’__._______..

FIGURE 3

PLANT FLOW

T. E.

MAXSON WTP

MEMPHIS , TENNESSEE

000%,00

N )

QOO @® RETURN SLUDGE FLOW

INFLUENT WASTEWATER FLOW

X

N36 9M 3 69N36 9M 36 9N3 69 M3 6 9N3I 6 9M 36 9N36 9M369N3 69 M3 6 9N

10/20

10721

10/22
TIME AND DATE

0/23

10/24

0/ 25



Return sludge flow rates were also measured with magnetic flowmeters.
An average of 15.2 mgd of sludge was returned daily, which was approximately
30 percent of the raw wastewater flow. A total of 0.88 million gallons of
sludge was wasted to the aerobic digesters from October 18 through 19. No
additional sludge was intentionally wasted during the study.

All WTP flow measurements are recorded by computer. These measure-~
ments are averaged and cén be readily retrieved on a screen or in tabula-

ted computer printout form at the WIP.

Wastewater Characteristics and Removal Efficiencies--

Removal efficiencles were calculated using averaged data from seven
consecutive 24-hour flow proportional composite samples. Turbidity, oil
and grease, and phenols were collected on a grab sample basis. Influent
oil and grease and phenol results of 606 mg/l and <10 mg/l, respectively,
were not included in the calculations since they represented a batch dis-
charge and were based on a single grab sample. Table III presents a